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UN38.3 A=
Test summary of UN38.3
Fe i B F s 2H 35 B Description of cell or battery: TS50 % 44 7K [ &% 15 2 Name and contact
72 Model No.: 822035 information of the test laboratory:
HETFRA i ity
%% Name: _Faj%ﬁn%% 2y i TRIINTRARAR 5658 (147 B 2 7]
Li-lon Polymer Battery Waltek Testing G Co.. Ltd
A Type: Lithium ion battery Name: afiek festing Lroup 0., Lid.
i (4 Rating: 3.7V, 500mAh, 1.85Wh
AR Description:  #43:7% Prismatic Hdik T AR RS T R BSE KB R
JiE Mass: Approx. 9.4g Address: BB 775
I HL W2 BAE )R 44 FR ALK 2 15 2. Name and contact No. 77, Houjie Section, Guantai
i i  cell. batt duct fact ) Road, Houjie Town, Dongguan
information of cell, battery, or product manufacturer: City, Guangdong, China
FR REET & TR R A TR A A
Name: DONGGUAN GOLDEN CEL BATTERY CO.,LTD |#ii%
+86-769-2267 6998
Tel No.:
Hh il IR AR SE TR R B QAR Tk X 11 5 44
, , , . i info@waltek.com.cn
Address: No.11,Yinhu Industrial Park, JiaoYiTang Village, |Email:
TangXia Town, DongGuan City, GuangDong
Provi
rovince .
) www.waltek.com.cn
Website:
ME— RS i IR 55 A unique test report
FLTE identification number: WTX20S11087483B001
0769-82195301
Tel No.: MRIR & %5 & H I Issue date of the test report:
2021-01-21
HS 4 . ZHEFE IR GRS T BB T Rl b 3
_ services@cellbattery.com
Email: 1&1] Reference to the revised edition of the
Manual of Test and Criteria used and to
3Rl amendments thereto: Revision 6/Amend.1
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& L2 List of tests conducted and results:

= AR Altitude Simulation Pass
#R Thermal Test Pass
¥&=5h Vibration Pass
it Shock Pass
A1 45 4% External short circuit Pass
&3/ Impact X #5/%/Crush Pass
it 78 # Overcharge Pass
S| i H Forced discharge Pass
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